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TEST REPORT DECLARE

Applicant : | Delta Energy & Communications, Inc

Address 29975 Technology Drive, Suite 101, Murrieta, CA
92563+19518166338, info@deltaglobalnetwork.com

Equipment under Test | deltaLINK™

Model No : | DEC-H-D-800-10

Trade Mark : D EI_T

Manufacturer :| VVDN Technologies Pvt. Ltd.

Address : | Plot No: CP-07, Sector-8,IMT Manesar, Gurugram, Haryana - 122050

Test Standard Used: FCC Part 15E 15.407
Test procedure used: ANSI C63.10-2013 and KDB 789033 D02 General UNII Test Procedures New Rules
v02r01 .

We Declare:
The equipment described above is tested by AA Electro Magnetic Test Laboratory Private Limited and in the

configuration tested the equipment complied with the standards specified above. The test results are contained in this test
report and AA Electro Magnetic Test Laboratory Private Limited is assumed of full responsibility for the accuracy and
completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the
requirement of the above FCC standards.

Report No: AAEMT/EMC/220321-01-05
Date of Test: Mar. 21 ~ Apr. 05, 2022 Date of Report: [May. 07, 2022

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of AA Electro Magnetic Test Laboratory Private Limited
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1. SUMMARY OF TEST RESULTS

The EUT have been tested according to the applicable standards as referenced below.
FCC Part15 (15.407) , Subpart E

Description of Test Item Standard Results
AC Power Line Conducted Emissions FCC §15.207/ RSS-Gen PASS
Spurious Radiated Emissions FCC 815.209(a), 15.407(b) PASS
26 dB and 99% Emission Bandwidth FCC §15.407(a) PASS
Maximum Conducted Output Power FCC §407(a)(1) PASS
Band Edges FCC §2.1051, §15.407(b) PASS
Power Spectral Density FCC §15.407(a)(1) PASS
Spurious Emissions at Antenna Terminals FCC §2.1051, 8§15.407(b) PASS
Antenna Requirement FCC §15.203 PASS
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2. GENERAL TEST INFORMATION

2.1. DESCRIPTION OF EUT

i

ACCREDITED

Certificate#5593.01

EUT Name

. |deltaLINK™

Model Number

: |DEC-H-D-800-10

Power supply

_|Input through 12V DC Power Adaptor : 100-240VAC, 50/60Hz,
"11.5-0.8A

Operation frequency

WiFi:
802.11a/n(HT20)/ac(VHT20)/ax(HE20):
5180MHz~5240MHz; 5745MHz~5825MHz

- |802.11n(HT40)/ac(VHT40)/ax(HE40):

5190MHz~5230MHz; 5755MHz~5795MHz
802.11ac(VHT80)/ax(HES0):
5210MHz; 5775MHz

Modulation

802.11a/n: BPSK/QPSK/16QAM/64QAM

* 1802.11ac/ax: BPSK/QPSK/16QAM/64QAM/256QAM

Data Rate

802.11a:6,9,12,18,24,36,48,54Mbps;
802.11ac(VHT20):MCS0-MCS8
802.11ac(VHT40/80):MCS0-MCS9
*1802.11n(HT20):MCS0-MCS7;
802.11n(HT40):MCS0-MCS7;
802.11ax(VHT20/40/80):MCS0-MCS11

Antenna Type

For 5GHz Low: Internal Patch Antenna

- For 5GHz High: External Whip Antenna

Antenna gain :
For 5GHz High: 5dBi

For 5GHz Low: 3dBi +/- 1dB

802.11a/n(HT20)/ac 5180MHz~5240MHz 5GS_0,
(VHT20)/ax(HE20) 5GS_1,
802.11n(HT40)/ac 5190MHz~5230MHz 5GS_2,
(VHT40)/ax(HE40) 5GS_3
802.11ac(VHT80)/ax 5210MHz
(HE80)

Antenna Function Description:
802.11a/n(HT20)/ac 5745MHz~5825MHz 5GM_0,
(VHT20)/ax(HE20) 5GM_1,
802.11n(HT40)/ac 5755MHz~5795MHz 5GM_2,
(VHTA40)/ax(HE40) 5GM_3
802.11ac(VHT80)/ax 5775MHz
(HE80)

H/W No. : |Rev. B1

S/W No. :10.0.0.27

Battery 1 INJA

Condition of sample on receipt : |Good

Date of Receipt : |Mar. 21, 2022
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Channel List
802.11a/n/ac/ax (20MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
36 5180 40 5200 44 5220 48 5240
149 5745 153 5765 157 5785 161 5805
165 5825 -- -- -- -- -- --
802.11n/ac/ax (40MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MHz) Channel (MHz) Channel (MHz)
38 5190 46 5230 151 5755 159 5795
802.11ac/ax (80MHz)
Frequency Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2) Channel (MH2)
42 5210 - - - - 155 5775
2.2. ACCESSORIES OF EUT
Descrlptlop e Shielded Type Ferrite Core Length
Accessories
Power adaptor
Mean well ) ) )
Model:
GSM60U12
Power adaptor
(Alternate)
Mean well
Model:
SGAS60U12-P1J)
2.3. ASSISTANT EQUIPMENT USED FOR TEST
D_escrlptlo_n of Manufacturer Model number or EMC Compliance SN
Assistant equipment Type
Laptop DELL Latitude 3490 - 5M2Z1W?2
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No Test Equipment Manufacturer Model No Serial No Cal. Date Cal. Due Date
1| Spectrum Analyzer R;::vi;r;d FSP40 101163 2020/12/11 | 2022/12/10
2 Loop antenna DAZE Beijing ZN30900C 18052 2021/01/29 | 2023/01/28
3 | Hi power horn antenna DAZE Beijing ZN30700 18012 2021/01/30 2023/01/29
4 Horn antenna DAZE Beijing ZN30702 18006 2021/01/30 | 2023/01/29
5 Horn antenna DAZE Beijing ZN30703 18005 2021/01/30 | 2023/01/29
6 Preamplifier KELIANDA | LNA-0009295 - 2021/01/13 | 2023/01/13
7 Preamplifier KELIANDA CF-00218 - 2021/01/13 | 2023/01/13
8 | Biconical Antenna DAZE Beijing ZN30505C 17038 2021/01/28 | 2023/01/29
9 | EMI-RECEIVER Schwarzbeck FCKL 1528194 2021/01/13 | 2023/01/13
10| Spectrum Analyzer |  ADVANTEST R3361 - 2021/01/13 | 2023/01/13
11 LISN Kyoritsu KNW-407 8-1789-5 2021/01/13 | 2023/01/13
12 Network-LISN Schwarzbeck NNBM8125 81251314 2021/01/13 2023/01/13
13 Network-LISN Schwarzbeck NNBM8125 81251315 2021/01/13 2023/01/13
14| PULSELIMITER Rohde and ESH3-22 100681 2021/05/12 | 2022/05/11

Schwarz

15|  50QCoaxialSwitch DAIWA 1565157 - 2021/05/12 | 2022/05/11
16|  50QCoaxialSwitch - i - 2021/05/12 | 2022/05/11
17 | Wireless ;ﬁg‘ra' power DARE!! RPR3006W | RFSW100220 | 2021/01/13 | 2023/01/13
18 Signal Generator KEYSIGHT N5181A 512071 2021/01/13 2023/01/13
19| RFVectorSignal Keysight N5182B 512094 2021/01/13 | 2023/01/13

Generator

20|  Spectrum analyzer R&S FSV-40N 101385 2021/01/13 | 2023/01/13
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No Test Equipment Manufacturer Model No Serial No Cal. Date Cal. Due Date
Radio Communication
21 Tester R&S CMW 500 124589 2021/05/14 2022/5/13
. 837017/004
22 Signal Generator R&S SMP02 836593/005 2021/05/15 2022/05/13
23 DC Power Supply Guanker JK15040K TNglllil's/C/O 2021/02/02 2023/02/01
24| Pro-Temp & Humi. MENTEK MHP-150-1C | MAAGBLIZS oo 0202 | 2023002001
chamber 01
25 Attenuators AGILENT 8494B - - -
26 Attenuators AGILENT 8495B - - -
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3.1. BLOCK DIAGRAM OF EUT CONFIGURATION FOR TEST

Laptop

EUT

Spectrum

3.2. TEST ENVIRONMENT CONDITIONS

During the measurement the environmental conditions were within the listed ranges:
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Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa

3.3. MEASUREMENT UNCERTAINTY

No. Item Uncertainty
1 Conducted Emission Test 2.700B
2 Radiated Emission Test 3.09dB
3 RF power, conducted 2.46dB
4 RF power density, conducted 2.24dB
5 Spurious emissions, conducted 2.71dB
6 All emissions, radiated(<1G) 3.08dB
7 All emissions, radiated(>1G) 3.09dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Page | 10

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India
Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com


http://www.aaemtlabs.com/

ot

M AA Electro Magnetic Test Laboratory Private Limited
E M T ACCREDITED

ifi X
Report No.: AAEMT/EMC/220321-01-05 Certificatei5593.01

4. POWER SPECTRAL DENSITY TEST
4.1. BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum | |Attenuator Assistant System

Analyzer

4.2. APPLIED PROCEDURES / LIMIT

According to FCC §15.407(a)(3)

For the band 5.15-5.25 GHz,
(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as
measured from the horizon must not exceed 125 mW (21 dBm).

(if) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 17 dBmin any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both
the maximum conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum power spectral density
shall not exceed 17 dBm in any 1 megahertz band. Fixed point-to-point U-NII devices may employ antennas with
directional gain up to 23 dBi without any corresponding reduction in the maximum conducted output power or
maximum power spectral density. For fixed point-to-point transmitters that employ a directional antenna gain greater
than 23 dBi, a 1 dB reduction in maximum conducted output power and maximum power spectral density is required for
each 1 dB of antenna gain in excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omni directional applications, and multiple collocated transmitters transmitting the same information. The
operator of the U-NII device, or if the equipment is professionally installed, the installer, is responsible for ensuring that
systems employing high gain directional antennas are used exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the band 5.725-5.85 GHz
For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any 500-kHz band. If

transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6
dBi..
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4.3. TEST PROCEDURE

(For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above procedures

make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in § 15.407(a)(5). For devices
operating in the band 5.725-5.85 GHz, the rules specify a measurement bandwidth of 500 kHz. Many spectrum
analyzers do not have 500 kHz RBW, thus a narrower RBW may need to be used. The rules permit the use of a RBWs
less than 1 MHz, or 500 kHz, “provided that the measured power is integrated over the full reference bandwidth” to
show the total power over the specified measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are
performed using a reduced resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 KHz
bandwidth, the following adjustments to the procedures apply:

a) Set RBW > 1/T, where T is defined in section 11.B.1.a).

b) Set VBW >3 RBW.

c) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the measured
result, whereas RBW (< 500 KHz) is the reduced resolution bandwidth of the spectrum analyzer set during
measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10log(1MHz/RBW) to the measured
result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set during measurement.
e) Care must be taken to ensure that the measurements are performed during a period of continuous transmission or

are corrected upward for duty cycle.

Note: As a practical matter, it is recommended to use reduced RBW of 100 KHz for the sections 5.c) and 5.d) above,

since RBW=100 KHZ is available on nearly all spectrum analyzers.
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4.4. TEST RESULT:5GS 0

CH. No. Frequency p((()jv;; /?\;ﬁ;y ( dBIr_r:;TI:/IItHz) Result
TX 802.11a Mode

CH36 5180 6.22 17 Pass

CH44 5220 5.53 17 Pass

CH48 5240 3.48 17 Pass
TX 802.11n20 Mode

CH36 5180 7.07 17 Pass

CH44 5220 5.15 17 Pass

CH48 5240 3.81 17 Pass
TX 802.11n40 Mode

CH38 5190 5.43 17 Pass

CH46 5230 2.46 17 Pass
TX 802.11ac20 Mode

CH36 5180 7.55 17 Pass

CH44 5220 5.61 17 Pass

CH48 5240 4.94 17 Pass
TX 802.11ac40 Mode

CH38 5190 4.92 17 Pass

CH46 5230 3.21 17 Pass
TX 802.11ac80 Mode

CH42 5210 1.29 17 Pass
TX 802.11ax20 Mode

CH36 5180 8.26 17 Pass

CH44 5220 7.68 17 Pass

CH48 5240 4.53 17 Pass
TX 802.11ax40 Mode

CH38 5190 4.68 17 Pass

CH46 5230 3.16 17 Pass
TX 802.11ax80 Mode

CH42 5210 1.12 17 Pass
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TEST RESULT:5GS_1

CH. No. Frequency p(zvéirr] /?\;ﬁ;y ( dBIr_r:;TI:/IItHz) Result
TX 802.11a Mode

CH36 5180 8.26 17 Pass

CH44 5220 4.22 17 Pass

CH48 5240 3.89 17 Pass
TX 802.11n20 Mode

CH36 5180 7.47 17 Pass

CH44 5220 4.26 17 Pass

CH48 5240 3.55 17 Pass
TX 802.11n40 Mode

CH38 5190 3.71 17 Pass

CH46 5230 0.32 17 Pass
TX 802.11ac20 Mode

CH36 5180 3.52 17 Pass

CH44 5220 2.66 17 Pass

CH48 5240 2.39 17 Pass
TX 802.11ac40 Mode

CH38 5190 3.57 17 Pass

CH46 5230 0.59 17 Pass
TX 802.11ac80 Mode

CH42 5210 -1.62 17 Pass
TX 802.11ax20 Mode

CH36 5180 5.78 17 Pass

CH44 5220 3.19 17 Pass

CH48 5240 2.45 17 Pass
TX 802.11ax40 Mode

CH38 5190 4.60 17 Pass

CH46 5230 1.95 17 Pass
TX 802.11ax80 Mode

CH42 5210 -0.60 17 Pass
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TEST RESULT:5GS_2

ACCREDITED!

Certificate#5593.01

CH. No. Frequency p(zvéirr] /?\;ﬁ;y ( dBIr_r:;TI:/IItHz) Result
TX 802.11a Mode

CH36 5180 7.07 17 Pass

CH44 5220 3.19 17 Pass

CH48 5240 4.74 17 Pass
TX 802.11n20 Mode

CH36 5180 7.61 17 Pass

CH44 5220 6.16 17 Pass

CH48 5240 4.35 17 Pass
TX 802.11n40 Mode

CH38 5190 242 17 Pass

CH46 5230 -0.62 17 Pass
TX 802.11ac20 Mode

CH36 5180 7.52 17 Pass

CH44 5220 5.56 17 Pass

CH48 5240 4.18 17 Pass
TX 802.11ac40 Mode

CH38 5190 2.56 17 Pass

CH46 5230 -0.98 17 Pass
TX 802.11ac80 Mode

CH42 5210 -5.12 17 Pass
TX 802.11ax20 Mode

CH36 5180 6.36 17 Pass

CH44 5220 2.98 17 Pass

CH48 5240 2.21 17 Pass
TX 802.11ax40 Mode

CH38 5190 3.40 17 Pass

CH46 5230 -0.27 17 Pass
TX 802.11ax80 Mode

CH42 5210 -2.44 17 Pass
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TEST RESULT:5GS_3
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Certificate#5593.01

CH. No. Frequency p(zvéirr] /?\;ﬁ;y ( dBIr_r:;TI:/IItHz) Result
TX 802.11a Mode

CH36 5180 7.64 17 Pass

CH44 5220 5.19 17 Pass

CH48 5240 3.74 17 Pass
TX 802.11n20 Mode

CH36 5180 5.82 17 Pass

CH44 5220 4.32 17 Pass

CH48 5240 3.93 17 Pass
TX 802.11n40 Mode

CH38 5190 4.97 17 Pass

CH46 5230 0.94 17 Pass
TX 802.11ac20 Mode

CH36 5180 9.03 17 Pass

CH44 5220 8.96 17 Pass

CH48 5240 8.79 17 Pass
TX 802.11ac40 Mode

CH38 5190 4.04 17 Pass

CH46 5230 1.02 17 Pass
TX 802.11ac80 Mode

CH42 5210 0.69 17 Pass
TX 802.11ax20 Mode

CH36 5180 6.22 17 Pass

CH44 5220 6.13 17 Pass

CH48 5240 4.19 17 Pass
TX 802.11ax40 Mode

CH38 5190 5.18 17 Pass

CH46 5230 2.77 17 Pass
TX 802.11ax80 Mode

CH42 5210 -0.45 17 Pass
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TEST RESULT:5GM_0
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Certificate#5593.01

CH. No. Frequency (dBm/LSIgg)I:(Hz) (dBmI/_E:(r)rg)IIt(Hz) Result
TX 802.11a Mode

CH 149 5745 7.30 30 Pass

CH 157 5785 5.17 30 Pass

CH 165 5825 5.61 30 Pass
TX 802.11n20 Mode

CH 149 5745 6.60 30 Pass

CH 157 5785 5.56 30 Pass

CH 165 5825 6.15 30 Pass
TX 802.11n40 Mode

CH151 5755 3.85 30 Pass

CH159 5795 2.19 30 Pass
TX 802.11ac20 Mode

CH 149 5745 6.34 30 Pass

CH 157 5785 4.84 30 Pass

CH 165 5825 5.05 30 Pass
TX 802.11ac40 Mode

CH151 5755 4.06 30 Pass

CH159 5795 1.91 30 Pass
TX 802.11ac80 Mode

CH155 5775 0.12 30 Pass
TX 802.11ax20 Mode

CH 149 5745 7.96 30 Pass

CH 157 5785 6.55 30 Pass

CH 165 5825 6.35 30 Pass
TX 802.11ax40 Mode

CH151 5755 4.13 30 Pass

CH159 5795 3.36 30 Pass
TX 802.11ax80 Mode

CH155 5775 1.33 30 Pass
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TEST RESULT:5GM_1

CH. No. Frequency (dBm/LSI(r;g)Ilin) (dBmI/_E:(r)rg)llin) Result
TX 802.11a Mode

CH 149 5745 6.56 30 Pass

CH 157 5785 7.08 30 Pass

CH 165 5825 6.78 30 Pass
TX 802.11n20 Mode

CH 149 5745 8.33 30 Pass

CH 157 5785 8.16 30 Pass

CH 165 5825 7.52 30 Pass
TX 802.11n40 Mode

CH151 5755 5.54 30 Pass

CH159 5795 5.13 30 Pass
TX 802.11ac20 Mode

CH 149 5745 8.07 30 Pass

CH 157 5785 9.34 30 Pass

CH 165 5825 8.34 30 Pass
TX 802.11ac40 Mode

CH151 5755 5.72 30 Pass

CH159 5795 4,01 30 Pass
TX 802.11ac80 Mode

CH155 5775 2.01 30 Pass
TX 802.11ax20 Mode

CH 149 5745 8.66 30 Pass

CH 157 5785 9.62 30 Pass

CH 165 5825 10.01 30 Pass
TX 802.11ax40 Mode

CH151 5755 6.68 30 Pass

CH159 5795 6.27 30 Pass
TX 802.11ax80 Mode

CH155 5775 2.76 30 Pass
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TEST RESULT:5GM_2

CH. No. Frequency (dBm/LSI(r;g)Ilin) (dBmI/_E:(r)rg)llin) Result
TX 802.11a Mode

CH 149 5745 8.06 30 Pass

CH 157 5785 8.15 30 Pass

CH 165 5825 9.48 30 Pass
TX 802.11n20 Mode

CH 149 5745 7.83 30 Pass

CH 157 5785 7.76 30 Pass

CH 165 5825 8.08 30 Pass
TX 802.11n40 Mode

CH151 5755 5.53 30 Pass

CH159 5795 5.03 30 Pass
TX 802.11ac20 Mode

CH 149 5745 8.65 30 Pass

CH 157 5785 8.27 30 Pass

CH 165 5825 8.78 30 Pass
TX 802.11ac40 Mode

CH151 5755 5.33 30 Pass

CH159 5795 4.68 30 Pass
TX 802.11ac80 Mode

CH155 5775 4.41 30 Pass
TX 802.11ax20 Mode

CH 149 5745 8.80 30 Pass

CH 157 5785 8.94 30 Pass

CH 165 5825 9.69 30 Pass
TX 802.11ax40 Mode

CH151 5755 5.86 30 Pass

CH159 5795 6.55 30 Pass
TX 802.11ax80 Mode

CH155 5775 411 30 Pass
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TEST RESULT:5GM_3

ACCREDITED!

Certificate#5593.01

CH. No. Frequency (dBm/LSIgg)I:(Hz) (dBmI/_E:(r)rg)IIt(Hz) Result
TX 802.11a Mode

CH 149 5745 7.80 30 Pass

CH 157 5785 8.91 30 Pass

CH 165 5825 10.38 30 Pass
TX 802.11n20 Mode

CH 149 5745 8.02 30 Pass

CH 157 5785 9.00 30 Pass

CH 165 5825 9.41 30 Pass
TX 802.11n40 Mode

CH151 5755 7.51 30 Pass

CH159 5795 5.36 30 Pass
TX 802.11ac20 Mode

CH 149 5745 8.44 30 Pass

CH 157 5785 8.95 30 Pass

CH 165 5825 9.14 30 Pass
TX 802.11ac40 Mode

CH151 5755 5.82 30 Pass

CH159 5795 5.21 30 Pass
TX 802.11ac80 Mode

CH155 5775 4.20 30 Pass
TX 802.11ax20 Mode

CH 149 5745 9.42 30 Pass

CH 157 5785 10.07 30 Pass

CH 165 5825 10.44 30 Pass
TX 802.11ax40 Mode

CH151 5755 6.89 30 Pass

CH159 5795 6.61 30 Pass
TX 802.11ax80 Mode

CH155 5775 4.62 30 Pass
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Channel: 48
Spectrum
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5. 26 dB & 99% Emission Bandwidth
5.1 BLOCK DIAGRAM OF TEST SETUP

EUT and

Spectum L |Attenuator Assistant System

Analyzer

5.2 APPLIED PROCEDURES/LIMIT

The maximum power spectral density is measured as a conducted emission by direct connection of a calibrated test
instrument to the equipment under test. If the device cannot be connected directly, alternative techniques acceptable to
the Commission may be used. Measurements in the 5.725-5.85 GHz band are made over a reference bandwidth of 500
kHz or the 26 dB emission bandwidth of the device, whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35
GHz, and the 5.47-5.725 GHz bands are made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the
device, whichever is less. A narrower resolution bandwidth can be used, provided that the measured power

is integrated over the full reference bandwidth.

5.3. TEST PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.
b) Set the VBW > RBW.
c) Detector = Peak.
d) Trace mode = max hold.
e) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission. Compare this
with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until the RBW/EBW ratio is
approximately 1%.
The following procedure shall be used for measuring (99 %) power bandwidth:
1. Set center frequency to the nominal EUT channel center frequency.
2. Set span = 1.5 times to 5.0 times the OBW.
3. Set RBW =1 % to 5 % of the OBW
4. Set VBW >3 - RBW
5. Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.
6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are recovered
and directly summed in power units. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5 % of the total is reached; that frequency is recorded as
the lower frequency. The process is repeated until 99.5 % of the total is reached; that frequency is
recorded as the upper frequency. The 99% occupied bandwidth is the difference between these two

frequencies.
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54. TEST RESULT: 5GS 0 & 5GM 0

26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 802.11a 802.11n | 802.1lac | 802.1la 802.11a 802.11n | 802.11ac | 802.1l1ax
' (HT20) | (VHT20) | x(HE20) ' (HT20) | (VHT20) | (HE20)
36 5180.00 21.129 | 20.839 21.766 19.797 16.541 16.584 17.843 17.626
44 5220.00 21.013 | 20.203 21.939 20.087 16.541 16.497 17.756 17.626
48 5240.00 21592 | 22.055 22.518 19.797 16.584 17.843 17.800 17.670
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 802.11a 802.11n | 802.1lac | 802.1la 802.11a 802.11n | 802.11ac | 802.11ax
' (HT20) | (VHT20) | x(HE20) ' (HT20) | (VHT20) | (HE20)
149 5745.00 16.498 | 17.771 17.829 19.161 16.613 17.887 17.829 19.102
157 5785.00 16.498 17.771 17.829 19.161 16.555 17.887 17.713 19.044
165 5825.00 16.498 17.771 17.829 19.161 16.555 17.829 17.771 19.102
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (l\(jIHz) y 802.11n 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
(HT40) (VHTA40) (HE40) (HT40) (VHTA40) (HE40)
38 5190.00 43.65 44.46 42.95 36.555 36.555 38.118
46 5230.00 43.99 43.88 42.95 36.555 36.555 38.031
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (I\(jIHz) y 802.11n 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
(HT40) (VHTA40) (HE40) (HT40) (VHTA40) (HE40)
151 5755.00 36.67 36.64 38.38 36.584 36.468 37.973
159 5795.00 36.61 36.53 38.27 36.468 36.700 37.973
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (l\(jIHz) y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HES80) (VHT80) (HEB80)
42 5210.00 87.76 87.76 77.452 77.452
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (,3”_'2) y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
155 5775.00 76.47 78.09 76.410 77.568
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TEST RESULT: 5GS 111 &
26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 802.11a 802.11n | 802.1lac | 802.1la 802.11a 802.11n | 802.11ac | 802.1l1ax
' (HT20) | (VHT20) | x(HE20) ' (HT20) | (VHT20) | (HE20)
36 5180.00 20.434 | 21.939 22.344 22.576 16.541 17.756 17.800 19.146
44 5220.00 20.897 | 22.229 22.46 22.179 16.497 17.800 17.800 19.102
48 5240.00 20.666 | 21.939 22.518 22.46 16.541 17.800 17.843 19.059
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 802.11a 802.11n | 802.1lac | 802.1la 802.11a 802.11n | 802.11ac | 802.1l1ax
' (HT20) | (VHT20) | x(HE20) ' (HT20) | (VHT20) | (HE20)
149 5745.00 16.556 | 17.829 17.829 19.219 16.555 17.829 17.829 19.102
157 5785.00 16.556 17.771 17.829 19.219 16.555 17.829 17.829 19.160
165 5825.00 16.556 | 17.829 17.829 19.219 16.497 17.771 17.713 19.160
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (l\(jIHz) y 802.11n 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
(HT40) (VHTA40) (HE40) (HT40) (VHTA40) (HE40)
38 5190.00 41.33 43.30 44,57 36.295 36.468 38.031
46 5230.00 42.26 43.99 4411 36.295 36.729 38.031
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (l\(jIHz) y 802.11n 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
(HT40) (VHTA40) (HE40) (HT40) (VHTA40) (HE40)
151 5755.00 36.64 36.58 38.49 36.700 36.700 38.089
159 5795.00 36.58 36.53 38.15 36.700 36.700 37.973
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (I\(jIHz) y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
42 5210.00 87.29 84.28 76.063 77.45
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (l\(jIHz) y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HES80) (VHT80) (HEB80)
155 5775.00 76.47 77.86 76.410 77.800
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TEST RESULT: 5GS 2 &5GM 2
26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 802115 | 802110 | 802.1%ac | 802.11a | .o, | 802.11n | 802.11ac | 802.1lax
' (HT20) | (VHT20) | x(HE20) ‘ (HT20) | (VHT20) | (HE20)
36 5180.00 20.608 22.46 21.823 22.634 19.059 17.756 17.756 19.059
44 5220.00 19.74 | 22133 | 22.287 22518 | 19.059 17.800 17.756 19.059
48 5240.00 20.955 21.881 22.113 22.213 16.541 17.800 17.843 19.059
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 802,114 | 802110 | 802.11ac | 802.11a | oo, | 802.11n | 802.11ac | 802.11ax
' (HT20) | (VHT20) | x(HE20) ' (HT20) | (VHT20) | (HE20)
149 5745.00 16.498 17.829 17.829 19.161 16.555 17.771 17.829 18.986
157 5785.00 16.526 17.829 17.829 19.161 16.555 17.829 17.829 19.044
165 5825.00 16.498 17.829 17.829 19.219 16.555 17.771 17.771 19.160
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (,3“_'2) y 802.11n 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
(HT40) (VHT40) (HE40) (HT40) (VHTA40) (HE40)
38 5190.00 45.04 43.07 44,57 36.729 36.468 38.205
46 5230.00 44.23 42.60 42.84 36.584 36.555 38.031
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (l\(jIHz) y 802.11n 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
(HT40) (VHT40) (HEA40) (HT40) (VHT40) (HE40)
151 5755.00 36.58 36.58 38.32 36.468 36.700 37.973
159 5795.00 36.47 36.58 38.21 36.700 36.584 37.973
e 0 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. g\jﬁz)cy 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
42 5210.00 88.91 89.84 76.063 77.452
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (I\(JIHZ) y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
155 5775.00 76.18 78.26 76.179 77.800
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26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 80211 | 802:11n | 802.11ac | 802.11a | o, ., | 802.11n | 802.1lac | 802.1lax
‘ (HT20) | (VHT20) | x(HE20) ‘ (HT20) | (VHT20) | (HE20)
36 5180.00 20.781 20.897 23.097 22.113 16.541 16.497 17.771 19.102
44 5220.00 20.781 21.534 22.634 22.171 16.584 16.541 17.771 19.102
48 5240.00 20.492 21.129 23.329 23.039 16.541 16.584 17.829 19.102
6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. | Frequency (MHz) 802114 | 802110 | 802.1lac | 802.11a | ..., | 802.1ln | 802.1lac | 802.1lax
' (HT20) | (VHT20) | x(HE20) ' (HT20) | (VHT20) | (HE20)
149 5745.00 16.556 17.829 17.829 19.161 16.613 17.829 17.829 19.044
157 5785.00 16.556 17.771 17.829 19.161 16.555 17.829 17.829 19.102
165 5825.00 16.498 17.771 17.829 19.161 16.555 17.771 17.771 19.044
Frequenc 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (,3“_'2) y 802.11n 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
(HT40) (VHT40) (HE40) (HT40) (VHT40) (HE40)
38 5190.00 41.33 43.42 43.07 36.353 36.555 37.973
46 5230.00 40.41 42.37 43.76 36.237 36.468 37.973
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (,3”_'2) y 802.11n 802.11ac 802.11ax 802.11n 802.11ac 802.11ax
(HT40) (VHTA40) (HE40) (HT40) (VHTA40) (HE40)
151 5755.00 36.58 36.64 38.38 36.700 36.584 37.973
159 5795.00 36.64 36.53 38.38 36.584 36.468 37.973
e 0 26dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. g\jﬁz)cy 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
42 5210.00 85.90 87.99 75.716 77.279
Frequenc 6dB Occupied Bandwidth (MHz) 99% Occupied Bandwidth (MHz)
CH. No. (I\(JIHZ) y 802.11ac 802.11ax 802.11ac 802.11ax
(VHT80) (HE80) (VHT80) (HE80)
155 5775.00 76.35 78.21 76.410 77.800
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Test plots as followed: 5GS_0

26dB BW 802.11a

Channel: 36
Spectrum ﬁﬂ
Raf Laval 30.00 dfm » RBW 200 kHz
Att S0 d8  SWT 26,4 15 & VBW 500 kH:  Moda Auto FFT
1Ph Mae
TR -0.68 dBm|
. S.AUHZ100 Gz
20 ey el 26.00 dBy
B 21120000000 M2
10 dier Q factor 2454
M1
0 oBe -
f,-\ \_f‘—“"}' N.AJ’V\\,\I /A».\..J/-rh\ W
-10 denm :
/. \l
J \
20 die 7 T2
. ¥ e
-
AA.»—\E_%VJ’«"‘—." WA At iy
A0 dBm
-S0 diny
&0 dBn
GF 5.10 GHz 601 pts Span 40.0 MHZ
Markar
‘l!nnl Rat ] Tre | X-valus | Y-v l Function | Function Rasult |
M3 1 518508 Gra | ~0.68 dBm | nas down | 20129 W
1| 1 £.1605€ G2 | -26.72 dam | s | 26.00 4B
T2t 1 5.490700 G2 -26.70 dam Q facter 2454
i Measuring... - ' _-m.a i
t 20,00, 2022
Channel: 44
Spectrum F}ﬂ
Raf Laval 30.00 dfm » RAW 200 kHz
At S0 dE  SWT 26.4 s & VBW 500 kH:  Moda Auto FFT
1Ph Mae
TR 1,08 dBm)|
. 52196340 GHz
20 e el 26.00 di
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10 e Q fartor 2482
s M
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B W E e N S, R
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Markar
Type | Ret | Tre | X-value | Yow | Function | Function Rasult |
M3 ] 1 £.215656 G2 | -1.68 d8m | nda down | 21,013 Wiz
s 1 €.2005€ G2 | -27.82 dBm | s | 26.00 4B
12 1 £.230503 G2 -27.73 dam Q facter 248.2 |
I TROAPOTINg.. woise
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Channel: 48
Spectrum [if]
Raf Laval 30.00 dfm » RAW 200 kHz
Att S0 dd  SWT 26,4 s & VBW 500 kH:  Moda Auto FFT
1Pk Mae
SRS =300 dBm)
~ H.2IH6500 Gz
20 e "l 26.00 di
By 21 592000000 Mz
10 Qe Q fartor 2425
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11 . TE
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40 dEm
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£0 dBm
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Markar
Type | ‘Rat | Tre | X-valug | Yovalue | Function | Function Rasult |
M3 1 5 235656 Gri2 -3.00 d8m | nda down | 21.503 W
T [ 1 5.720175 Gz | -20.05 dam | s | 26.00 4B
Tz 1 £.2580767 G2 -28.89 dam Q facter 2425
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26dB BW 802.11n20
Channel: 36

Spectrum I [i,ﬂ
Raf Laeval 50,00 dam » RBW 200 hHz
b AL A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
1Ph Mae
TR -3.23 dBm
~ 3.AU25250 GHz
20 e el 26.00 di
8w 20832000000 M2
10 e Q fartor 2480
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Markar
Type | Ret | Tre | X-value | Yovalue | Function | Function
M1 | 1 5187525 G2 | -3.23 d8m | nda down | 20.83% M2
T | 1 £.2E0BLZ G | -20.16 dBm | ndé | 26.00 48
12 1 5.100651 G2 -20.15 dam Q facter 248.9 J
N Feaarn - ' w2
tot 20, M, 1022 I
Channel: 44
Spectrum l [i‘?]
Raf Laeval 50,00 dam » RBW 200 kHz
b AL A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
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Markar
Type | Rat ] Tre | X-valus | Y ovalue |  Function | Function Rasu
1 [ 3 522578 Gra | ~5.48 dam | nas down | 20,205 Mo
Y I I 5200812 Gz | -30.49 dam | s | 26.00 4B
T2 1 £.230014 G2 -30.33 dim Q facter 253.6 J
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Channel: 48

=

L JC

Datuy 20,00, 2022

Spectrum
Raf Laeval 50,00 dam » RBW 200 kHz
b AL A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
PR Mae
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Markar
Type | Ret | Tre | X-valug | Yovalue | Function | Function Rasult |
M1 3 5 244276 Gr 3 -3.28d8m | nas down | 22.055 W
T [ 1 5.228866 G-z | -20.23 dam | s | 26.00 4B
12 1 £.280941 Griz -20.34 dam Q facter 2378
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26dB BW 802.11n40
Channel: 38

ao
Spectrum [-:.]
Raf Laeval 50,00 dam » RBW 300 bHz
b AL A0 B SWT 180uc w VBW 2 MH:  Mode Auto FFT
TPk Mae
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Markar
Type | Ret | Tre | K-valup 1 Yovalue | Function | Function
M1 1 520355 Gr3 | 1.94d8m | nds down | 33 65 W2
Ta| 1 516888 Gz | -24.18 d8m | s 26.00 4B
12 1 5.2124€ Griz -24.15 dam Q facter 110.2 |
N Measurng... i |
t DU RG22 L B ]
Channel: 46
)
Spectrum [-:.]
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Markar
Type | Ret | Tre | *-valup 1 Yovalue | Function | Function
M1 1 52176% Gr 3 | -1.05 d8m | nas down | 33.90 W
T 1 £.20766 Gz | -27.19 d&m | nds | 26.00 4B
12 1 525165 Griz -27.03 dam Q facter 118.6
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26dB BW 802.11ac20
Channel: 36

(=]

Spectrum
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Ta| [ 1 5160208 Gz | -25.56 d&m | s | 26.00 4B
12! 1 £.401056 Griz -25.57 dam Q facter 2382 |
U Measuring... wmar 5
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Channel: 44
Spectrum [i,;']
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Channel: 48
Spectrum E?]
Raf Laeval 50,00 dam » RBW 200 kHz
b AL A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
PR Mae
M) =305 dBm|
. 0 .ZISABI0 G|
20 e walE 26.00 dis
By 22 518000000 M4z
10 cer Q fartor 2925
0 oBe —
I,.:\ e ,"-M-’-- L e e '\m-,-ﬁ. /,%‘ﬂa\‘
-10 dinv
i )
20 dier \
17 Nors
30 dbm AT N
L ™
Lt R e
<50 dimy
£ QB
GF 5.24 GHz 691 pits Span 40.0 MHZ
Markar
‘lxg.] Rat | Tre | X-valus | Yovalue |  Function | Function Rasult |
M1 1 £.235q6S G2 -3.65 d8m | nda down | 22,518 M2
T2 1 £.22848 Gtz | -20.76 dam | s | 26.00 4B
12 1 £.250900 G2 ~20.7S dam Q facter axR.s
L I J Measuring.. - ' “wm-n »&
t AT
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26dB BW 802.11ac40
Channel: 38
Spectrum l [i‘?]
Raf Lval 30,00 dam - RBW 200 b3
e Att A0CE  SWT 18.00c w VBW 2 MH:  Mode Auto FFT
1P Mae
M) 1 4% dBm
. 5404020 GHz
20 e el 26.00 diy
By 14 ABDOADAN M2
10 d Qfactor M
9 ok T T = o anck ‘\
1( I/ |
-10 dem /’ T
20 b - X se
2 !
-3 dbm If' ‘-\
N
o s r"ﬂ WAt
50 dRm
£0 dim
CF 5.10 GHz 691 pits Span B0.0 MHZ
Type | Ret | Tre | X-value | Tovalue |  Function | Function Rasu
i 1 520462 G | 1.5 d8m | nas dawn | 34.36 W2
T2 |1 S 166 Gz | -2a.52 dam | s | 26.00 48
T2t 1 5.21246 Gri2 -24.50 dam Q facter £17.1 |
i v - ' ““M' i
t 2O RCZT OFraddT
Channel: 46
Spectrum I [i',?]
Rat Laval 30,00 dam - RBW 200 hHs
o Att A0CE  GWT 18.00uc w VBW 2 MH:  Mode Auto FFT
TP, Mae
IRy 1.06 dBm
_ 5498000 GHz
20 e Ty 26.00 diy
By AD_SHDOUDDON MH:|
10 carr Q fartor 1194
3 oBe r
I._.h/-.».v.~ ’/«'\A.\\ S A \'N\l
-10 dém T
/ ¢
2 i . G
y
30 48 ] N
" Y TS
T G L RGN
£0 dim
CF 5.23 GHz 601 pits Span 60.0 MHZ
Markar
Type | Ret | Tre | X-value | Tovalue | Function | Function
i 1 5.2386E G | 106 dam | nds dawn | 3388 W2
T2 |1 £.207680 Gz | -27.20 dam | s | 26.00 4B
1z 1 5.25177 Gri2 -26.95 dim Q facter 110.4 |
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260dB BW 802.11ac80
Channel: 42

Spectrum
Raf Laval 30.00 dim

=

- RBW 1 MH2
S0.d8  SWT 22.7 15 & VBW 3 MH:

Mode Auto FFT

Att
¥, Max
M) 0,599 dim
_ 4421610 GHz
20 ey el 26.00 dBy
By 67. 760600000 Mz
10 e 0 factor 59.5
3 oBe X
oB '/\“,' RPN T Y e At T SOTHIS
-10 dern
| 1y
\
20 dn | -
v R
RTPY P | g Ay e M, /1
g o Pk o o s o4 Al
A0 dem
50 dRm
£0 dBm
GF 5,21 GHz 601 pts Spon 160.0 MHZ
Markar
Typo | Ret | Tre | X-valug | Yovalue | Function | Function Rasult |
M3 1 5.22181 Gra 0.99 d8m | nda down | 87,76 W2
T2 1 £.16763 G2 -24.94 d8m | nds | 26.00 4B
| T2 1 5.25538 Griz -25.26 dam Q facter 9.2
- ]T Feasuring... — ’ 0y dﬁ

Datut
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Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com


http://www.aaemtlabs.com/

M AA Ele
EM T

S

: : . =

ctro Magnetic Test Laboratory Private Limited HAC-MRA
'_. /\ .\_‘

Report No.. AAEMT/EMC/220321-01-05

26dB BW 802.11ax20
Channel: 36

(=]

Spectrum
Raf Laeval 50,00 dam » RBW 200 hHz
b ALt A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
TPk Mae
TRV 128 dBm|
. 5124670 GHz,
20 e elid 25.00 dis
By 19797000000 Mz
10 ey Qfartor 2620
0 oBer X
L rJ,.\ W ST Pl b “-v.‘_,»‘j-\
-10 dBrmn J, tl
i ~ A
dbm / 5
\,
-3 dbm . N
7 5 R
-l
,.40_,1\}-4“"'\_-. s R A )
50 dém
£ dBm
GF 5,10 GHz 601 pts “Span 40.0 MHZ
Markar
Type | Ret | Tre | X-valup | vovole | Function | Function Rasult |
M1 1 $197467 GFR | 1,28 d8m | nds down | 19.707 Wi
T2 5 £.170217 Gz | -24.50 dam | s | 26.00 4B
T2! 1 £.100014 Griz -24.56 dam Q facter 262.0 |
U OO TOTne - ’ e
t 20,0 B2 12
Channel: 44
Spectrum [ir]
Raf Laeval 50,00 dam » RBW 200 hHz
b ALt A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
TPk Mae
M) 047 B
" 5.2211500 Gz
20 ey Ty 26.00 dB
By 20087000000 Mz
10 dier Q fartor 2599
"
3 oBer ok o
FJ\\{.W- W““’. A ] -(\«"""l
-10 dem : L
' |
dhm 4
y"l' "J 3
30 dbm s ‘Lx
i~ "
Va Z -
Sty ey g T R
50 dém
£ dBm
CF 5.22 GH2 691 pts Span 40.0 MH2
Markar
Type | Ret | Tre | X-valug I Y-volwe | Function | Function
M1 1 S221156 Gra | -0.87.d8m | nads down | 20,087 MWo
T2 ) ¢ 5.21010% Gz | 26,70 d&m | nds | 26.00 4B
T2 1 £.230186 Griz -27. 14 dam Q facter 250.0 |
nnw=u.. - ' I
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Channel: 48
Spectrum [i‘?]
Raf Laeval 50,00 dam » RBW 200 hHz
b AL AO B SWT 28.4 yc w VBW S00 kH:  Mode Auto FFT
1PE Mae
CTTRY] 1.09 dBm
0. 2I49040 Gz
20 e nelf 26.00 dBy
By 19. 797000000 Mz
10 ke Q fartor 20641
M)
0 oBe ?
P e L NP [ e Y Y 4
. f b e
-10 dBm - .
' |
A ] |
20 dir 74 =
. ¥y X
-0 dim -y -
_z\'h-l \‘ —
o v S S yv
S0 dim
&0 dBn
CF 5.24 GH2 691 pits Span 40.0 MHZ
Markar
Type | Rat | Tre | X-valus | Yovalue |  Function | Function Rasult |
M1 | 1 £.234064 G2 -1.00 d8m | nda down | 10.7097 Wiz
T2 {1 5.220086 Gz | -27.21 dam | nds | 26.00 4B
12 1 5240783 G2 -27.24 dam Q facter 2644
_, Meeasuring... - ' m-‘m“' -
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26dB BW 802.11ax40
Channel: 38

Spectrum [af]
Raf Laeval 50,00 dam » RBW 300 kHz
b ALt A0 B SWT 180 s » VBW 2 MH:  Mode Auto FFT
1P Mae
TR 205 dbm|
- 5203550 Gz
20 ey it 26.00 dBy
By $2. U5DOAD0ON M|
10 Q fartor,; 1211
9 0B P Y 1“1‘--va Lrrd
o e S = T
\
-10 dem ! T
\
20 i ,/ A
b3 X
. ~ \ ~
-3 dim = =
o Ladey
At - LA
50 dkm
£0 dBm
GF 5.10 GHz 691 pits Span 60,0 MHZ
Markar
‘lxn.] Rat ] Tre | X-valus | Y'VM |  Function | Function Rasult |
M1 |1 520355 Gra | 2.35d8m | nas down | 42.05 Nz
T2 1 £.16888 G2 ~22.95 dBm | nds 26.00 dB
12! 1 521177 Gz -23.30 dim Q factor 121.1
N Fearuring... - ' wones 5
t 20,00 Roz2 B8 £
Channel: 46
Spectrum [i‘?]
Raf Laeval 50,00 dam » RBW 300 kHz
o Att A0 B BWT 180 s w VBW 2 MH:  Mode Auto FFT
1P Mae
M) 055 dém)
= 5423780 Gz
20 e etf 26.00 dB
By $2.U5D00D00N M,
10 ciarr Q fartor 1214
Y
2 oBe f.n,. SN AN A ALY MW '.vvrm“\\,««\
-10 derm T
j \
b o :
¥ N
30 dBm rg o~
i DA e WA
50 dkm
£0 dBm
CF 5,23 GH2 691 pts Span 60.0 MH2
Markar
Type | Ret | Tre | X-value I Yovolwe | Function | Function Rasu
M3 |1 522375 G2 | 0.55d8m | nas down | Az.05 Nz
T2 1 £.20835 G2 -25.54 dBm | nas 26.00 4B
12! 1 §.2513 Gri2 -25.45 dam Q facter 1216 |
N Measuring... - ' “ﬂm |
T 20,00 Roz2
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26dB BW 802.11ax80

Channel: 42
Spectrum FE’]
Raf Laval 30.00 dfm - RAW 1 MH2
Att S0d8  SWT 22.7 s & VBW 3 MH:  Mode Auto FFT
LR Mae
TR 0.99 dBm|
. 5421010 GHz
20 ey nelE 26.00 diy
By a7. 760600000 Mz
10 @i “u fartor 59.5
3 ok TG s T i S M s T
-10 dem [
_Jl
20 b vy -
Lot A e e ,..--"' \'\ S s o i <]
B [T ol M —
40 dBm
<50 diny
£0 dBm
CF 5.21 GH2 691 pts Span 160.0 MH2
Markar
1 Type | Ret | Tre | K-valup | ¥-value | Function | Function Rasult |
| M1 | 1 5.2218: G2 0.99 g8m | s down | B7.76 M2
| 1 ™ 5.16763 Gtz | -24.94 dam | s | 26.00 48
| 12 1 5.25538 G2 -25.26 dim Q facter 0.5
L T FoArsring.-. - ' R
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Test plots as followed: 5GS_1
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26dB BW 802.11a
Channel: 36

Spectrum [;E’]
Raf Laeval 50,00 dam w RBW 200 kHz
b ALt A0 B SWT 28,4 yc w VBW S00 kH:  Mode Auto FFT
1Pk Mae
M) 0011 dBm)
S AU THI0 G2
20 e el 26.00 di
s 8w 20, A3400D000 M|
10 cie Q fartor 253.4)
M1
9 cEm ',w\,..w R |t e P A
pre l
-10 din T
J
/ \
20 di - e
. " N
-3 dim f-‘ o S ey
40 A e 1
_«.-?‘B'm"’ N
<S50 diy
£ dBnr
GF 5.10 GH2 691 pts Span 40.0 MHZ
Markar
Type | ‘Rat ] Tre | X-valup | V-vu l Function | Function Rasult |
M1 |3 S381705 ora | 0.31 d8m | nds down | 20434 N2
T2 | 1 £.16087 G2 -25.62 dBm | s | 26.00 48
T2% 1 5.190304 G2 ~25.74 dam Q facter 253.8
b\ _JTrvenrReng. iy 5
T LN < i
Channel: 44
Spectrum ﬁﬂ
Raf Laeval 50,00 dam » RBW 200 hHz
b At A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
1Ph Mae
M) -2.86 dim
- H.2196500 Gz
20 ey el 26.00 dBy
HBw 20897000000 M
10 cder Q fartor 239,46
2 oBe -
{ - ;q,..-r.-!-/\,;-'\/‘-m g e At )
~10 ainv T !
\
\
20 dber ,) ¥
T/ \J12
30 dBm . -
A ™\
e | [
J ak
| AR dBm e T i
<50 digm
£ QB
CF 5.2 GH2 691 pts Span 0.0 MHZz
Markar
‘l!nnl Rat ] Tre | X-valus | v-vM l Function | Ffunction Rasult |
M3 1 5.21565E Gra | -2.86 dBm | naa down | 20.607 Wiz
T2 | 1 5.200407 Gz | -28.83 dBm | nds | 26.00 4B
1z 1 £.230304 G2 -23.90 dim Q facter 2496
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Channel: 48
Spectrum E?]
Raf Laeval 50,00 dam » RBW 200 kHz
b AL A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
1R Mae
M) -3,04 dBm)|
- 02396500 Gz
20 ey et 26.00 diy
By 20.H6610D000 Mz
10 ciar Q factor 253 .4
0 oBe —
- /,;-rJ (RN e T SIS AT NY
-10 dem f— A —
20 4t 4’ "
20 dir v, X
1./ %
<30 9Bm o R
2650 P B
0 dBm A oA
<50 dimy
£ QB
GF 5.24 GHz 691 pts Span 40.0 MH2
Markar
‘lxg.] Rat | Tre | X-valus | Yovalue |  Function | Function Rasult |
M1 | 1 £.23565E G2 -3.64 d8m | nda down | 20.666 W2
Ts| | 1 5.22056 G2 ~20.74 dBm | nds | 26.00 dB
1z 1 £.2580246 G2 ~29.63 dim Q facter 2534
_, Meeasuring... - ' “nmm I
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26dB BW 802.11n20
Channel: 36

=

Spectrum
Raf Laeval 50,00 dam » RBW 200 hHz
b At A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
1Ph Mae
M) 1.19 dim)
= 5.1U42200 GHz
20 ey e 26.00 di
Bw 21939000000 M2
10 Qe Q factor 2360
0
n, L4
3 oBe }r-- R AT Vi
1
~10 ain
/ \
<20 dir s .
I =
<30 dBm — -
o BN
B! = -
AR IR =
-S0 diny
&0 dBr
CF 5.10 GHz 691 pits Span 0.0 MHZ
‘lxn-] Rat ] Tre | X-valus | Y ovalue | Function | Function
Mi |1 5184276 Gra | 1.19.d8m | nda dawn | 21930 Wwa
T2 1 560175 Gz | -24.92 dBm | nds | 26.00 4B
T2 1 5.101114 G2 -24.91 dam Q facter 236.3 |
N v - ' “—m &
t Wy z 001
Channel: 44
Spectrum [i‘;-]
Raf Laeval 50,00 dam » RBW 200 kHz
b At A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
1FE Mae
M) =200 dém
. 0.2242200 GHz
20 ey el 26.00 dB
By 22220000000 M2
10 Qe Q fartor 2050
by
0 oBe 2 &
),-m— NN, | prarinsr e Loy, ’(‘“w\l
-10 dinv i
Al /j
T1 T2
<30/ dbm - 2 . -
e e,
| ALAER = — = Ty
<50 diy
£ dBn
GF 5.22 GHz 691 pts Span 40.0 MHZ
Markar
‘lxg-] Rat ] Tre | X-valug | V-vm l Function | Function Rasul
M1 | 1 5224276 G2 | -2.30 ad8m | rda down | 22,220 w2
Ta 1 5.203044 G-z | -28.23 dBm | nds | 26.00 4B
T2t 1 £.231172 G2 ~28.40 dBm Q facter 2350 |
ango.m - ' “-m.. ‘ﬁ
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Channel: 48

(AcCREDITED)

Certificate#5593.01

=

Spectrum
Raf Laeval 50,00 dam » RBW 200 kHz
b AL A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
1R Mae
M) -3.03 dBm
- 02442200 GH2
20 e walE 26.00 dia
By 21,93000D000 M2
10 ciar Q fartor 20940
0 oBe i
I e s e P ) R W
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:‘- Fo 2 &
30 dem - A
T N
s S e
| #Q GBm- T
<50 dimy
£ QB
GF 5.24 GHz 691 pts Span 40.0 MH2
Markar
‘lxg.] Rat | Tre | X-valus | Yovalue |  Function | Function Rasult |
M1 | 1 £.2344206 G2 -3.03 d8m | nda down | 21.935% w2
T2 1 5220001 G2 | -20.02 dBm | nds | 26.00 dB
1z 1 £.25004L1 G2 ~23.95 dam Q facter £39.0
J Measuring... - ' _-mml »45
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26dB BW 802.11n40
Channel: 38

=

Spectrum
Raf Laeval 30,00 dam » RBW 200 hHz
b ALL A0 B BWT 47.4 yc w VBW S00 kH:  Mode Auto FFT
1Pk Mae
M) ~347 dBm
- 5.2003200 GM2|
20 ey el 26.00 dB
8w 41330000000 MH2
10 Qe Q fartor 1259
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B B O | [t /.M"-v“«(\'
-10 ainv - 1
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20 die
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40 dBm Towiy
Bl St SRR ST RS SR
<S50 diay
&0 dBn
GF 5.10 GHz 691 pits Span 60.0 MHZ
Markar
Type | Ret | Tre | X-value | ¥ovalue | Function | Function Rasult |
i [ 3 5.2032 G | ~3.47dBm | hdB down | 4135 W
1| 1 £.16962 G2 | -20.49 dam | nds | 26.00 4B
T2t 1 5.21006 G2 -20.43 dim Q facter 1259

i ot -' “-mm A

Channel: 46
Spectrum Fﬁ’]
Rt Lval 30,00 danm - RBW 200 b3
e Att A0 CB  BWT 47.4 yc w VBW S00 kH:  Mode Auto FFT
1P Mae
ML) 679 dbm|
a 4422500 GHz
20 e Ty 26.00 di|
By 32260040000 Mz
10 e Q fartor 1235
2 ok T
-10 dem i S S "‘"‘"‘1 r“' e
<20 b | !
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. 1S 12
<30 dbm L, s
i N
43 dBr A A P
b b ara I RS TP P
50 dim
£0 dim
GF 5,23 GHz 691 pts “Span 60.0 MHZ
Markar
Type | Ret | Tre | X-value | ¥ovalue | Function | Function Rasult |
M3 1 5.22250 G| 6.70.dam | nds dawn | 3226 W2
T2 1 5.2087 G2 | -32.74 dam | s | 26.00 4B
T2t 1 5.25006 Gri2 -32.96 dam Q facter 123.8
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26dB BW 802.11ac20
Channel: 36

(=]

Spectrum
Raf Loval 20,00 dam w RBW 200 hH:
o Att 40 CB  BWT 28.4 yc w VBW 500 kH:  Mode Auto FFT
TPk Mae
M) -3.58 dBm)
- 31079310 GHz
20 e eli 26.00 di
By 22, 44000000 Mz
10 e Q fantor 2922
3 oBer .J
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-10 dem {"M L \'11
20 dbm ,f N
T3/ N\ L
30 dbm - =
P N
o ——
iy Lo T
50 dém
£0 dBm
CF 5.10 GH2 691 pts “Span 40.0 MHZz
Markar
Type | Ret | Tre | X-valug | Yovalue | Function | Function Rasult |
M1 1 S16703: Gra | -3.58 dBm | nda down | 22334 W22
Ta| [ 1 SIE0175 Gz | -20.45 d&m | nds | 26.00 4B
12! 1 519152 Griz -20.45 dam Q facter 222 |
)\ L o TR T
t A 2 ALY
Channel: 44
Spectrum [i,;']
Raf Loval 20,00 dam w RBW 200 hHz
o Att 40 CB  BWT 28.4 yc w VBW 500 kH:  Mode Auto FFT
TPk Mae
M) 5.0+ dBm)
= 52273290 GHz
20 e HB 3] 26.00 dB
By 22 460000000 Mz
10 iy Q fartor 2929
3 oBer —-
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| . s SN A AT
-10 dermn {"' e & ki
' \
At J
dbm L
0 dbm ¥ Z \;
!_r” T
PO et
A0 48— r———
50 dém
£0 dBm
CF 5.22 GH2 601 pEs “Span 40.0 MHZz
Markar
Type | Ret | Tre | X-value I Y-volwe | Function | Function
M1 1 £227525 G | -S04 d8m | rda dawn | 22.96 W
T1) [ 1 £.20877 Gz | -31.33 dBm | nds | 26.00 4B
T2! 1 5.23123 Griz -31.00 dam Q facter 2.7 |
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Channel: 48
Spectrum E?]
Raf Laeval 50,00 dam » RBW 200 kHz
b AL A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
1R Mae
M) ~4.50 dBm)|
- DN 7100 GH2
20 e walE 26.00 dis
By 22 51R0OD000 Mz
10 cer Q fartor 2025
0 oBe
P e 7 2 ""vm“.»/\\l .‘.I"—‘/—w- - ""\.,"""1
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J
| l
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<30 dbm g
o 5 o
o o
| 40 8 ————
<50 dimy
£ QB
GF 5.24 GHz 691 pts Span 40.0 MH2
Markar
‘lxg.] Rat | Tre | X-valug | Y-w |  Function | Function Rasult |
M1 | 1 £.235716 G2 -4.53 d8m | nda down | 22,518 M2
T2 | 1 5228506 G2 | -30.53 dBm | nds | 26.00 dB
1z 1 5251114 G2 -30.59 dim Q facter R
J Measuring... - ' _nm.u »45
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26dB BW 802.11ac40
Channel: 38

=

Spectrum
Raf Laeval 50,00 dam » RBW 300 kHz
b ALt A0 B SWT 180uc w VBW 2 MH:  Mode Auto FFT
1P Mae
M) 0.47 dBm
- 52071390 Gz
20 e el 26.00 dB
8w AR 200000000 Mz
10 ey Q fartor 1209
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3 oBe - -
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/
20 die IP./ \ =
s \#\\
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0 i = 7 oy
I B SIS a_ s SOPPON
<50 diny
£ B
CF 5.19 GH» 691 pts Span 60.0 MH2
Markar
Typo | Ret | ¥re | X-value | Yow | Function | Function Rasult |
M1 3 520712 G | 0.47dam | ndd dawn | 433 Wo
1| [ 5.16803 Grtz. | -25.43 dam | a8 | 26.00 48
T2% 1 5.21223 G2 -25.57 dam Q facter 120.3 J
- I ! _J “"'"”"“‘ - ' e G
t A, B02T 1Y
Channel: 46
Spectrum ﬁ.ﬂ
Raf Laeval 50,00 dam » RBW 300 bHz
b AL A0 B SWT 180 s » VBW 2 MH:  Mode Auto FFT
1P Mae
M) -2.17 dBm)
. 5215590 Gz
20 e ali 26.00 di3
g Bw AR.99060DD00 M2
10 e Q fartor LR
2 o ML
R
f,».._rxn‘\_/\_ P e e ™ .,\
~10 dinr 1 l\
-20 dim /
h u/ N
<30 dbm Z -
7~ -
| 4 AP o v S A
-S0 dim
£ B
CF 5.20 GH2 691 pts Span 60.0 MH2
Markar
Type | Ret | Tre | X-value ¥ |__Function | Function Rasult |
M1 3 5.21500 Gra | -2.37.d8m | nds down | 33.96 Wa
T2 |1 5.207680 Gz | -28.32 dam | s | 26.00 48
1z 1 5.25188 G2 ~28.42 dim Q facter L118.6 )
_J Feavanng - ' waas
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26dB BW 802.11ac80

Channel: 42
Spectrum [i‘j']
Raf Laval 30,00 dam » RBW 1 Mo
o Att AOcB  SWY 32.7pc @ VBW I M Mode Auta FFT
LR Mae
M) 1.95 dim)
O US340490 G2
20 e Ty 25.00 diy
By 7290040000 MH2
10 clarr Q fartor 60}
3 oke - - v
o e e B Tk | T R, LS
-10 denm
' |
=20 dbm ) 4
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<30 dbm £ 3
T NI, T ey “A'V.“Nﬂd S
33 dem =
50 dim
£0 dBm
CF 5.21 GH2 691 pts Spaa 160.0 MH2
rhar
Type | Ret | Tre | X-value 1 Y-V | Function | Function Rasult J
M1 - 5.22404 Gra -1.95d8m | ras down | 87.20 W2
T2 | 1 5.16624 Gz -28.20 dBm | nds 26.00 4B
L T2 1 5.25363 Griz -28.12 dam Q factor €0.1
t _J Meassufing... Wl
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26dB BW 802.11ax20
Channel: 36

Spectrum [ir]
Raf Laeval 50,00 dam » RBW 200 hHz
b AL A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
TPk Mae
TR 2,116 dBm|
2 3. 1U46H10 GH2
0 ey elE 26.00 dBy
By 22 5704100000 Mz
10 ctarr Q fartor 2299
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e m e
50 dém
£0 dBmn
CF 5.10 GHz 601 gt “Span 40.0 MHZ
Markar
Type | Ret | Tre | X-value I ¥w |__Function | Function
Mi 1 5154631 G | ~2.26 dam | nas down | 22,576 W2
Ta) {1 SIE0175 Gz | -28.33 d&m | nds | 26.00 4B
T2t 1 £.401761 Griz -23.28 dam Q facter 220.7 |
r ""“‘”“‘“ - ' sumal
t A g ]
Channel: 44
Spectrum [ir]
Raf Laeval 50,00 dam » RBW 200 hHz
b AL A0 B SWT 284 yc w VBW S00 kH:  Mode Auto FFT
TPk Mae
TR .73 dBm
- 5.2228300 GHz
0 ey elE 26.00 dBy
By 22 17 1000000 MHz|
10 ctery Q fartor 2356
2 oier -
ou,_procasd i | T et oy
-10 der
| |
J
re/ \‘1;
30 dbm - "
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o~ o
,394“!‘! =T YoM
50 dém
£0 dBmn
CF 5.22 GH2 691 pts Span 40.0 MH2
Markar
Type | Ret | Tre | X-valug I ¥w |__Function | Function
M1 1 5222836 Gr | 3,75 d8m | nas down | 22175 W2
Ta) {1 £.20000% G2 | -30.72 d&m | nds | 26.00 4B
T2t 1 £.231172 Grz -30.56 dam Q facter 2356
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Channel: 48
Spectrum [-“f]
Raf Laeval 50,00 dam » RBW 200 hHz
b AL 40 B SWT 284 yc » VBW S00 kH:  Mode Auto FFT
LPH Mae
M) ~4.57 dBm)|
= 82327000 GHz
20 ey el 26.00 di
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10 e Q fartor 2090
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GF 5.24 GHz 691 pts Span 40.0 MHZ
Markar
Type | Ret | Tre | X-valup | Yovolue | Function | Function Rasult |
s [ 1 £ 220706 G ~5.57d8m | naB down | 2246 W
Tl | 1 5.22877 Gz | -30.45 dam | s | 26.00 4B
1z 1 5.25123 G2 -30:63 dim Q facter 233.0
e
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26dB BW 802.11ax40
Channel: 38

Spectrum I [if]
Raf Leval 50,00 dam w RBW 00 hHT
e Att A0 B BWT 18.04c » VBW 2 MH:  Moda Auto FFT
TF% Mac
M) 1.52 dbm
. 5.198000 Gz
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Markar
Type | Ret | Tre | X-valug I Yovolwe | Function | Function Rasult |
Mzl I 5.1986E G | 1.52 ad8m | naa down | 44.57 M2
T2 ) ¢ 5.16856 Gz | -24.30 d&m | nds | 26.00 4B
T2! 1 521315 Griz -24.56 dam Q facter 116.6
i, 0 Teasurog GRUNINY O8 _“M‘ i
t 0 2 1
Channel: 46
Spectrum I [af]
Raf Leval 30,00 dam w RBW =00 hHZ
e Att A0 B BWT 18.04c » VBW 2 MH:  Modae Auto FFT
TF% Mac
TRy 1.73 dBm)
. 5425550 GHz
20 ey et 26.00 dB
By A4 110600000 Mz
10 dier Q fattor 110
3, "“
g e A - ‘-«-\ - e a T,
[m, e B ] P .y »\
-10 demn . \
T/ \Iz
<30 dbm >4 {
el A
m'_".)_!‘”"lﬂ\‘/ W o, PO
50 dém
£ dBm
CF 5.20 GHZ 691 pts “pan 60.0 MHZ
Markar
Type | Ret | Tre | X-valug | Yovalue | Function | Function Rasult |
M1 1 5.22505 or | ~1.73d8m | nas down | da1t W
Ts ;5 ¢ £.20760 G| -27.54 dam | s | 26.00 dB
T2! 1 5252 Griz -27.30 dam Q facter 1185 |

Datus J0,MAN, 2022 14931
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26dB BW 802.11ax80

Channel: 42
Spectrum [ar]
Raf Laeval 50,00 dam - RBW 1 Wa
o Att AO B SWT 22.7 yc w VBW 3 Mz Mode Auta FFT
@ LK Mac
L 114 dim
. 5431900 Gz
20 ey eli 26.00 dBy
By 4 280600000 MH2
10 ciary Q fartor 624
Mi
9 oBe
. Y. =
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<50 diny
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CF 5.21 GHz 691 pits Spon 160.0 MHZ
rar
Type | Ret | Tre | X-value | Yovalue | Function | Function Rasult f
M3 | 1 5.2312 62 -1.14 d8m | nda down | 84.28 W2
T8 1 £.16855 Gz | -27.27 dam | s | 26.00 4B
P T2 1 5.25284 G2 -26.93 dim Q facter 62.1
L J J Measuring... v ,;&
Batwt I0,MAN, 2022 GOLR4LI
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Test plots as followed: 5GS_2

26dB BW 802.11a

JU

Channel: 36
Spectrum [if]
Raf Lavel 30.00 dAm = RBW 200 iH3
Att SO dE  GWT 26.4 15 & VBW 200 kH:  Moda Auto FFT
1F% Max
M) 267 dbm)
P 51756010 Gz
20 e etf 26.00 di
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o i W
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dtm S S
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<30 dbm R :
g T AT (T
40 dBm
50 dRm
£ dim
CF 5.1 GHz 691 pts “Span 0.0 MHZ
Markar
Typo | Ret | Tre | X-valug I Yovslwe | Function | Function Rasult |
M1 - 5175608 Gra | 2.62 dam | nds dawn | 20.608 Wo
T1| [ 1 £.160754 G| -23.24 dam | s | 26.00 48
T2t 1 £.100362 Gri2 -23.43 dim Q facter 2511 |
Measuring... - ' "-mﬂ &

JU

Channel: 44
Spectrum [af]
Raf Laval 30.00 dim » RAW 200 kH2
Att S0 d8  SWT 26,4 15 & VBW 500 kH:  Modae Auto FFT
1PH, Mac
M) Z 45 dBm)
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20 clhe el 26.00 dBy
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A0 dBm
50 dRm
£ dEm
CF 5.22 GH2 691 pts Span 40.0 MH2
Markar
Type | Ret | Tre | X-valug | Yovalue | Function | Function Rasult |
M1 1 S 21565E G | 2.55d8m | nas dawn | 10.74 N2
Ta| [ 1 £.210217 G2 | -23.54 d&m | s | 26.00 dB
12! 1 £.229057 Grz -23.28 dam Q facter 264.2 |
rMeasuring... - ' m“ml &
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Channel: 48
Spectrum [if]
Raf Loval 50,00 dam w RBW 200 hHz
o Axt OB 6WY 284 ¢ @ VBW- S0 kH: Moda Mito FFT
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Y] -2,07 dBm
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rar
Type | ‘Rat | Tre | X-valup | V'VM | Function | Function Rasult |
M1 1 £.233148 Gra -2.37.dam | nda dawn | 20,055 W
Ts| I 5.250340 Gz | -28.36 dBm | s | 26.00 4B
F T2 1 £.250304 G2 -28.32 dim Q facter 250.0
L f_ _,  Meeasuring... s =
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Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

(AcCREDITED)

Certificate#5593.01


http://www.aaemtlabs.com/

M AA Electro Magnetic Test Laboratory Private Limited
EMT

Report No.. AAEMT/EMC/220321-01-05

26dB BW 802.11n20

Channel: 36
Spectrum &_’]
Raf Laeval 50,00 dam » RBW 200 bHz
= Att 408  8WY 284 pc @ VBW SO0 kH: Modae Auto FFT
@ LFY Ma
TN 0.02 dim
- 5. 1049200 Gz
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rhar
Type | Ret | Tre | X-value | Vovalug | Function | Function Rasult J
M1 1 518402 G | 0.02 d8m | rdd down | 2296 W2
T2 [ 1 £.168828 Gz | -26.10 d8m | nds | 26.00 4B
12 1 5.101268 Griz -25.84 dim | Q facter 230.8
i Measuring... 0181 Ig
t SO RCEZ =14
Channel: 44
Spectrum [ir]
Raf Laeval 50,00 dam » RBW 200 hHz
o Att AOdB  SWY 284 yc w VBW S00kH:  Moda Auto FFT
@ LK Mae
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£0 dBm
CF 5.27 GH2 691 pts Span 40.0 MH2
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Type | Ret | Tre | X-valug I Yovolwe | Function | Function ‘
M1 1 521508 GH3 | -1.50 dBm | nds down | 22113 W
Ta) {1 £.20000% G2 | -27.60 d&m | nds | 26.00 4B
T2 1 £.231114 Gr2 -27.61 dam Q facter 235.8
j L THOARRrRg--. LI
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Spectrum

Channel: 48

=

Raf Loval 50,00 dam

w RBW 200 kHz

o Att AOdB  SWT 284 yc w VBW S00kH:  Mode Auto FFT
LR Mae
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rar
Type | Ret | Tre | X-valug I xvelwe | rFunction | Function Rasult J
M3 | 1 £.234211 G2 -2.50 d8m | nda down | 21.8831 M2
Tal | 1 5228044 Gz | -28.63 d&m | s | 26.00 4B
P. T2 1 £.250825 Gz -28.70 dam Q facter &30.2
- T | Measuring... maz o
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26dB BW 802.11n40
Channel: 38

—
Spectrum I l"}']
Ref Level 20 00 oBm » RBW 500 iHz
o At 40 B BWT 1EG s w VBW  2MHZ  Mode suto FFT
@100 Max
M) -1.90 dBm
48 5174000 Gs
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Marker
Type | Ref | Tre | X-vobue | Yovelus | Function | Function Resut |
M3 | 1 §,1736 GH3 | 0,96 din | NeB down 45.04 M
Tt| 1 £.18673 GHz | -27.04 cBm | ndd 26.00 o2 |
TZ 1 3 5.21177 GHz -27.09 dBm g factor 114.9
- w
l I J Muasuring... Py ‘
$ 3L MAR 2022 L
Channel: 46
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Spectram % ]
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M3 | 1 521010 GH | ~2.20 0lm | el down 44,20 Wa
T i1 5.20742 GHz | -30.32 cBm | ndd 26.00 &2 |
TE 1 3 525165 GHT -30.16 dBm g factor 118.0
w .
l A J Muasuring... SEAN ‘

L MAR, 2022

Plot No.174, UdyogVihar Phase 4, Sector -18, Gurgaon -122016, Haryana, India

Contact: 0124-4235350, 4145343; e-mail: info @aaemtlabs.com; Website: www.aaemtlabs.com

(AcCREDITED)

Certificate#5593.01


http://www.aaemtlabs.com/

M AA Electro Magnetic Test Laboratory Private Limited
EMT

Page | 145

~N

4

Report No.. AAEMT/EMC/220321-01-05

26dB BW 802.11ac20
Channel: 36
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rhar
Type | Ret | Tre | X-value | Vovalug | Function | Function
M1 | - 5187032 Gra | 0.53 d8m | rada dawn | 21.823 Wi
T 560175 Gz | -25.48 dEm | nds | 26.00 4B
12 1 5.100906 Grz -25.46 dam | Q facter 237.7
i b waes
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Type | Ret | Tre | X-valug I Y-valwe | Function | Function ‘
M1 | §.215465 Gra | ~1.34d8m | nas down | 22.287 W2
T1) [ 1 5203742 Gz | -27.40 d&m | nds | 26.00 48
T 1 £.239906 Gr2 -27.20 dam Q facter 234.0
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k 12 1 £.280767 Gri2 -23.00 dam Q facter 236.8
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Type | Ref | Tre | X-wohue | Y-volus | Function | Function Rest |
M3 - 5, 18587 GH2 | 033 din | R down 43.07 M
Tt L 5.18812 GHz | -25.00 aBm | adh | 26.00 & |
Tz -1 521119 GHz | -25.54 dBm q factor 1204
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26dB BW 802.11ac80
Channel: 42 B

Spectram I v
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Datut 31,00, 2022

Channel: 48
Spectrum [a-?]
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